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NO. QUAN. DESCRIPTION NO QUAN. DESCRIPTION

1 1 113-003-04 Main Drum Frame 334 1 455294 Seal (National)

2 1 112-006-04 Main Drum Shaft Assembly 34 1 K91528 Washer (Timken)

3 1 128-769-05 Nameplate 35 # 1 TW128 Lock Washer (Timken)

4 18 1/2-13NC-2 Capscrew x 1" Long 36 ¢ 1 AN-128 Lock Nut (Timken)

5 18 1/2 Flat Washer 377 1 112-204-00 Seal Retainer

6 1 112-214-42 Gusset 38 ¥ 1 112-119-01 Spacer

7 2 3/8-16NC-2 Flexloc Nut 39 1 ,112-256-90 Rotary Union

8 24 128-501-90 Bush - Tension 40 1 1105-1 Air Union (Deublin)

9 27 5/8-11NC-2 Capscrew x 2 Long 41 1 113-048-00 Jackshaft Assembly

10 24 5/8-11NC Flexloc Regular Nut (30FA-1011) 42 24 21/32 ID x 1-5/16 OD SAE Plain Washer
11 24 5/8 Flat Washer 43 21 3/8-16NC~2 Nyloc Capscrew x 3/4 Long
12 1 113-010-00 Grease Piping 44 1 113-152-03 Back Plate

13 1 112-000-06 Brake Rigging 45 1 113-155-91 Gasket (MDS)

14 1 113-142-01 Upper Guard (0ff Operator Side) 46 1 113-154-90 Gasket (J.S.)

15 1 113-130-00 Upper Guard (Operator Side) 47 1 113-005-01 Idler Installation (M.D. Drive)
16 1 112-214-56 Gusset 48 3 3/8 Lock Washer

17 10 3/8-16NC-2 Capscrew x 1-1/4 Long 49 1 5826-X Drive Ring (T.D.)

18 30 3/8 Flat Washer 50 - 1 - 47200 Relief (Ale)

19 10 S37-455 (3/8-16NC) Riv Nut (BFG) 51 1 128-301-00 Lug ;
20 2 48685 Cone (Timken) 52 1 113-032-00 Clutch Guard Installation
21 2 43620 Cup (Timken) 53 1 108-005-05 Winch Air Piping
22 12 3/4-10NC-2 Capscrew (Grade 5) x 2-1/2 Long 54 3 89 LB (1/4T x 1/8P) Elbow (90°) (Imperial)
23 12 3/4-10NC-2 Capscrew (Grade 5) x 3-3/4 (Cad. P1.) 55 1 113-178-00 Cover
24 8 Type "U" #4 x 5/16 Long Drive Screw (PK) 56 12 1/2 Lock Washer
25 24 3/4-10NC-2 Flexloec Nut 57 1 113-255-00 0il Sump .
26 1 112-202-00 Clutch Spider 58 1 113-033-00 Guard Installation

»27 1 111-005-09 1.25T92 Sprocket 59 1 128-553-03 Key

28 1 107-009-90 Twin Disc Clutch 60 1 112-207-07 Syphon Tube
29 2 88 LB Connector (3/8T x 1/4P) (Imperial) 61 2 1820-19 (OR6227-19) "0" Ring (Line Ar)
30 2 89 LB Elbow (3/8T x 1/4P) (Imperial) 62 1 161 200 75 1/4 x 3 x 7-5/8 Long 2A-14 (MQ)
31 2 3/8 Copper Tube x 12 Long 63 1 128-782-36 Nameplate
32 1 53 x 4502 Seal (Gar) 64 1 123-306-17 Guard
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ITEM QTY PART NUMBER DESCRIPTION
i I 1 116=542=12 BRAKE Hydromatic
2 30" TUBE 1/4"0D Copper
.3 (2 CONNECTOR 1/4"0D Tube x 1/8'"MPT Stralght No. 88 Lb.
(2 ELBOW 1/4"0D Tube x 1/8"MPT x 90° No. 89 Lb.
4 6 CAPSCREW 3/4"=10NC=2 x 1=1/2" Hex Head
5 6 WASHER 3/4" Spring Lock
6 4 CAPSCREW 5/8"=11INC-2 x 1=3/4" Hex Head
7 4 NUT 5/8"-11NC=2 Hex
8 4 WASHER 5/8" Spring Lock
9 1 116=540=~00 PLATE Tie, Mounting Brackets
10 1 116~543-00 BRACKET Mounting, Blank End
11 1 116=539-00 BRACKET Mounting, Clutch End
12 6 CAPSCREW 3/4"=10NC=2 x 2" Hex Socket Head Nyloc
13 1 116=-538=-92 GASKET Seal Retainer
14 8 CAPSCREW 5/16"-18NC-2 x 1" Hex Head Nyloc
14A 8 WASHER 5/16" Spring Lock
15 1 116=531=04 RETATNER Seal
16 REF SPROCKET 30 Teeth 1-1/4" Triple Strand
17 REF PLATE Clutch, Sprocket Side
18 3 PIN Roll, 5/16" Dia. x 1=-1/4" Long
19 1 A6749 PLATE Insulator, Twin Disc
20 1 A6776A ASSEMBLY Diaphragm, Twin Disc
21 2 ELBOW 1/4"0D x 1/8'"MPT x 90° No. 969=F
22 10" TUBE 1/4"0D Copper
23 2 CONNECTOR  1/4"OD x 1/8'"MPT Straight No. 968-F
24 1 116=536-00 RETAINER Clutch
25 2 128-547=03 KEY Clutch Sleeve
26 6 116=507-90 SPRING Clutch Disengaging
2.7 1L 114=148<90 BEARING Sprocket, Consists of Items 27A, 27B, & 27C
27A REF CUP Timken
27B REF CONE Timken
27C  REF SPACER Timken
28 1 116=537-00 RETAINER Sprocket Bearing
29 1 455200 SEAL National
30 REF CAPSCREW 1/2"=13NC=2 x 3" Socket Flat Head
31 REF NUT 1/2"=13NC=2 Grade 5
32 1 116=541-00 SPACER Sprocket Bearing
» 33 1 116=533=00 HUB Clutch
34 1 107-515=00 PLATE Clutch End
35 1 116=017=00 PLATE Clutch, One Piece
36 REF (Use One Piece Item 35)
37 REF (Use One Piece Item 35)
38 REF (Use One Piece Item 35)
39 4 CAPSCREW 3/8"-16NC-2 x 1-1/2" Hex Socket Head Nyloc
40 ) 1688 FITTING Lubrication, 1/8"MPT x 45 Alemite
41 1 107=529=04 ASSEMBLY Clutch Plate :




